

SIMEACER O, S.A. DE C.V. SIDERURGIA MEXICANA

AC12Z

ROLLING MILL TEST REPORT

GENERALS:

DATE : 5/20/10

CUSTOMER: HESA ANPHAC Y CIAS, S.A. DE

ORDER : 001361      CONIRAT N7994      REMISION: 0004143- 2

PRODUCT : PLAT EPR 3/834"

SPECIFICATION PRODUCT ASIM A36      SHIPPECHAVIRA

WEIGHT (KG/M) : 7.597      LENGTH (MIS)      6.10

\*\* MADE IN MEXICO \*\*

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
477255	.0150	.0260	.1900	.4000	.0270	.3000	.1300	.1700		.6500	.3300

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD POINT (LB/IN2)	TENSILE STRENGTH (LB/IN2)	ELONGATION (%) (2")	BEND TEST
477255	50,560	72,350	27	O.K.

ROLLES BY HEAT

HEAT	ROLLES
477255	HRE01262 HRE01263 HRE01264 HRE01265 HRE01266 HRE01267 HRE01268 HRE01269 HRE01270 HRE01271
477255	

ACERO  
 SIMEACER O  
 SIDERURGIA MEXICANA  
 CALIDAD  
 QUALITY ASSESSMENT (S-013)

